
April 9, 2025 

METRO VANCOUVER REGIONAL DISTRICT 
WATER COMMITTEE 

MEETING 

Wednesday, April 16, 2025 
1:00 pm 

28th Floor Committee Room, 4515 Central Boulevard, Burnaby, British Columbia 
Webstream available at https://www.metrovancouver.org 

A G E N D A 

A. ADOPTION OF THE AGENDA

1. April 16, 2025 Meeting Agenda
That the Water Committee adopt the agenda for its meeting scheduled for
April 16, 2025 as circulated.

B. ADOPTION OF THE MINUTES

1. March 12, 2025 Meeting Minutes
That the Water Committee adopt the minutes of its meeting held March 12, 2025 as
circulated.

C. DELEGATIONS

D. INVITED PRESENTATIONS

E. REPORTS FROM COMMITTEE OR CHIEF ADMINISTRATIVE OFFICER

pg. 5

Page 1 of 128
[...]

UOCG	 Utility Operational Coordination Guide

UV Ultraviolet

WSEMP	� Water Services Emergency 
Management Plan 

Greater Vancouver Water District | Water Supply System 2024 Annual Update     7

WAT 20250416 E2 Attachment 1

Page 22 of 128



1. INTRODUCTION
1.1  Purpose
As a water supplier regulated under BC’s Drinking 
Water Protection Act and Drinking Water Protection 
Regulation, Metro Vancouver is required to 
communicate with water users on various topics defined 
in the legislation. This report was prepared following 
guidance from the Ministry of Health’s Guide for 
Communicating with Water Users.

The purpose of this report is to proactively 
communicate with member jurisdictions and the public 
by providing an annual update on the drinking water 
supply system. Through this report, Metro Vancouver 
seeks to promote public awareness of the drinking 
water program, which has been identified as one of 
the components of the Multi-Barrier Approach to Safe 
Drinking Water by Health Canada.

1.2  �Greater Vancouver 
Water District

The Greater Vancouver Water District (GVWD), operating 
as Metro Vancouver, was created and constituted 
under the provincial statute, the Greater Vancouver 
Water District Act, to supply drinking water to member 
jurisdictions within the region. The GVWD is governed 
by an administration board (the Board) consisting of 
representatives from the member jurisdictions of the 
GVWD. The Board appoints a Commissioner (the GVWD 
Commissioner) who provides management and oversight 
of the activities of the GVWD.

The GVWD membership consists of 18 municipalities, 
one Electoral Area, and one Treaty First Nation. The 
GVWD, working together with its members, plans for 
and delivers regional-scale drinking water services to 
over 3 million people. Table 1 shows the list of member 
jurisdictions that are supplied water from the GVWD.

TABLE 1:  GREATER VANCOUVER WATER DISTRICT 

MEMBER JURISDICTIONS

Greater Vancouver Water District 
Member Jurisdictions

Village of Anmore

Village of Belcarra

City of Burnaby

City of Coquitlam

City of Delta

Electoral Area A

City of Langley

Township of Langley

City of Maple Ridge

City of New Westminster

City of North Vancouver

District of North Vancouver

City of Pitt Meadows

City of Port Coquitlam

City of Port Moody

City of Richmond

City of Surrey

scəw̓aθən məsteyəxʷ (Tsawwassen First Nation)

City of Vancouver

District of West Vancouver

8      Greater Vancouver Water District | Water Supply System 2024 Annual Update

WAT 20250416 E2 Attachment 1

Page 23 of 128



Natural 
Reservoir

Plumbing 
inside your 
home 

4

1

5

8

9

10

2
7

6

3

Water 
Treatment 
Plant 

Raw 
Water 
Main 

Water Supply Area

Pump Station
Water Reservoir

Water Main

Member 
Pump Station

Member 
Water Main

Dam or Intake

Metro Vancouver is responsible for the following:

• Protecting the water supply areas

• Storing, treating, and ensuring the quality of the water

• Supplying water to member jurisdictions

• Upgrading, maintaining, and expanding the system

• Promoting water conservation

• Planning for the future to meet the drinking water needs of the growing population

• Ensuring the region’s resilience in the face of unpredictable annual impacts of climate change

Metro Vancouver and its members work together to supply high-quality 

drinking water to the region’s businesses and over 3 million residents.

Figure 1: Metro Vancouver Drinking Water System Overview

Greater Vancouver Water District | Water Supply System 2024 Annual Update     9

WAT 20250416 E2 Attachment 1

Page 24 of 128



2. DRINKING WATER SYSTEM OVERVIEW
Metro Vancouver’s drinking water comes from rainfall and snowmelt stored in three protected reservoirs: 
Capilano, Seymour, and Coquitlam. Three alpine lakes, Loch Lomond, Burwell Lake, and Palisade Lake, provide 
additional water storage. To control water storage in the reservoirs, Metro Vancouver operates and maintains the 
Cleveland, Seymour Falls, and alpine lake dams, while the Coquitlam Dam is owned and operated by BC Hydro. 
Water is collected, stored, treated, and distributed to member jurisdictions through a network of dams, treatment 
plants, transmission mains, pump stations, and in-system storage reservoirs located throughout the region. The 
entire water system, including the water supply areas, encompasses a total land area of 2,860 square kilometres. 
Figure 2 provides an overview of the Metro Vancouver water supply system.

Figure 2: Metro Vancouver Drinking Water System Map

10      Greater Vancouver Water District | Water Supply System 2024 Annual Update

WAT 20250416 E2 Attachment 1

Page 25 of 128



2.1  Source Water
Metro Vancouver’s water supply areas and the Lower 
Seymour Conservation Reserve total approximately 
60,000 hectares (ha) of protected lands north of the 
metropolitan area. The three water supply areas 
are, in order from west to east, Capilano (19,535 
ha), Seymour (12,375 ha), and Coquitlam (20,461 
ha). Access to the water supply areas is controlled 
and limited through the Watershed Access Policy. 
Protecting the water supply areas by restricting access 
is a fundamental component of the Multi-Barrier 
Approach to Safe Drinking Water, as outlined by 
Health Canada.

The Capilano water supply area is the most western of 
Metro Vancouver’s water supply areas. The Cleveland 
Dam and Capilano Reservoir created behind it are 
located on the Capilano River. The Cleveland Dam is a 
concrete dam built in 1954. The Capilano water supply 
area has one additional storage reservoir, Palisade 
Lake, with an annually usable storage capacity of 10 BL.

The Seymour Falls Dam and the Seymour Reservoir 
created behind it are located on the Seymour River 
and is at the highest elevation of the three water 
system supply sources. The Seymour Falls Dam was 
built in 1961 to replace the original dam that was built 
in 1927. Also within the Seymour water supply area 
are two dammed alpine lakes, Burwell Lake and Loch 
Lomond, which have storage capacities of 12 BL and 7 
BL, respectively. Water from the alpine lakes is typically 
used only during high-demand periods in the summer.

Metro Vancouver’s most eastern water supply is the 
Coquitlam Reservoir. The water in Coquitlam Reservoir 
is governed by the Province of BC and is allocated 
through licenses to BC Hydro for power generation 
and Metro Vancouver for drinking water. BC Hydro 
owns and operates the Coquitlam Dam and is also 
responsible for releasing environmental flows into the 
Coquitlam River for fish and wildlife. Metro Vancouver 
has agreements with BC Hydro to access additional 
drinking water supply from the reservoir by buying 
a portion of the water currently allocated to power 
generation. The province licenses Metro Vancouver to 
use 451 billion litres (BL) of water per year. Every year, 
additional water is purchased from BC Hydro by Metro 
Vancouver for drinking water. In 2024, Metro Vancouver 
purchased an additional 60.2 BL.

Greater Vancouver Water District | Water Supply System 2024 Annual Update     11

WAT 20250416 E2 Attachment 1

Page 26 of 128



Capilano 
Lake

Seymour 
Lake

Raw Water

Raw Water
1

Coagulant
Coagulant Aid 

Polymer
Filter Aid
Polymer

Filtered 
Water

After treatment up 
to 99% of backwash 
water is returned 
to the beginning of 
the process.

Sodium Hypochlorite 
(chlorine)

Drinking 
Water

Lime
Carbon 
Dioxide

Clearwells

2 3 4
5 6

1. INLET BLENDING
Raw water from 
the Seymour and 
Capilano Reservoirs 
arrives at the plant.

2. PRE-TREATMENT
Coagulants are added 
in the Flash Mixer 
to combine small 
particles together to 
form fl oc.

3. FLOCCULATION
The 12 fl occulation 
tanks provide 
hydraulic retention 
time and agitation 
using mixers to 
increase the size of 
the fl oc.

4. FILTRATION
The 24 fi lters capture 
the fl oc to remove 
the particles, organic 
matter and micro-
organisms from 
the water.

5. UV DISINFECTION
UV light is the primary 
disinfection used 
to inactivate micro-
organisms.

6. CLEARWELLS &
POST TREATMENT
The two clearwells 
each contain 100 
million litres of 
water and provide 
the contact time 
required for chlorine 
to effectively kill 
micro-organisms. 
The clearwells also 
have lime and carbon 
dioxide added for 
corrosion control.

7. TO YOUR TAP
Water is distributed 
to the municipalities 
via a combination 
of gravity fl ow and 
pumps, and is then 
stored in reservoirs 
located throughout 
Metro Vancouver.

2.2  Water Treatment Facilities
Metro Vancouver’s source water is required by the 
Ministry to be treated to meet the Drinking Water 
Treatment Objectives (Microbiological) for Surface 
Water Supplies in British Columbia. In addition,  
Metro Vancouver’s treated water meets the 
requirements for physical and chemical parameters 
listed in the federal Guidelines for Canadian Drinking 
Water Quality. Metro Vancouver’s water is treated at 
either the Seymour Capilano Filtration Plant (SCFP) or 

the Coquitlam Water Treatment Plant (CWTP).

2.21  Seymour Capilano Filtration Plant

The SCFP facility receives good-quality raw water 
from the Seymour and Capilano Reservoirs. Twin 
tunnels transport both raw and treated water over 
7 km between the Capilano Reservoir and SCFP. 
This provides the ability to blend or separately treat 
each source if raw water quality conditions require 
it. Raw water is pumped from Capilano Reservoir 
for treatment at SCFP. Since the SCFP is at a higher 
elevation than the Capilano Reservoir, excess pressure 
is available from the returning treated water, for which 
an energy recovery system is utilized. The recovered 
energy partially offsets the power requirements for the 
Capilano Raw Water Pump Station.

The treatment processes at the facility include 
direct filtration, including granular media (fine sand 
and anthracite), after coagulation, and flocculation 
processes. The ultraviolet (UV) is used for primary 
disinfection, and sodium hypochlorite is used for 
secondary disinfection. An added benefit of filtration 
is that less chlorine is required to maintain a residual 
in the transmission and distribution systems. The 
final step is treatment with lime and carbonic acid for 
corrosion control. Dewatered residuals as the final 
dry material of the backwash water treatment are 
transported to a concrete plant for reuse in concrete 
production or to a landfill when the concrete plant 
is temporarily shut down for maintenance. Figure 
3 describes the individual treatment processes. In 
2024, SCFP treated an average of 695 million litres 
per day (MLD) and a maximum of 994 MLD; the 
plant is designed to treat up to 1,800 MLD. For more 
information see Seymour Capilano Filtration Plant 
Brochure (metrovancouver.org).

Figure 3: Seymour Capilano Filtration Plant Process Overview

12      Greater Vancouver Water District | Water Supply System 2024 Annual Update

WAT 20250416 E2 Attachment 1

Page 27 of 128



Raw Water1

Ozone
Soda 

Ash
Carbon 
Dioxide

Sodium 
Hypochlorite 

(chlorine)

Drinking Water

2 4 5 6

1. RAW WATER
Raw water from the 
Coquitlam Reservoir 
arrives at the plant.

2. PRE-TREATMENT
Ozone is injected 
to break down 
organics and reduce 
the production of 
disinfection by-products. 

3.UV DISINFECTION 
UV light is the primary 
disinfection used 
to inactivate micro-
organisms.

4. CORROSION CONTROL
Soda ash and carbon 
dioxide are added to adjust 
the pH and alkalinity for 
corrosion control.

5. POST TREATMENT
Sodium Hypochlorite 
is added for secondary 
disinfection to effectively kill 
micro-organisms.

6. TO YOUR TAP
Water is distributed 
to the municipalities 
via a combination 
of gravity fl ow and 
pumps, and is then 
stored in reservoirs 
located throughout 
Metro Vancouver.

Coquitlam Water Treatment Plant | PROCESS OVERVIEW

3

Coquitlam 
Reservoir

2.22  Coquitlam Water Treatment Plant

The CWTP is located within the City of Coquitlam’s 
northern boundary and treats water from the 
Coquitlam Reservoir. In 2024, CWTP treated an 
average of 392 MLD and a maximum of 834 MLD; the 
plant is designed to treat a maximum of 1,200 MLD.

The Coquitlam Water Supply Area is of different 
geology than the Seymour and Capilano Water 
Supply Areas. The water is typically less turbid even 
during heavy rain events, and as such, this system 
relies on different forms of treatment than SCFP. 
At CWTP, ozone is used as a pretreatment to help 

break down organics and reduce the production of 
disinfection by-products (DBPs). DBPs are chemicals 
that can be formed when chlorine is used for 
disinfecting drinking water. The primary treatment 
is UV disinfection followed by sodium hypochlorite 
(chlorination) for disinfection. The pH and alkalinity 
are adjusted using a combination of soda ash 
(sodium carbonate) and carbon dioxide before it 
enters the transmission system. Figure 4 shows the 
process flow diagram for CWTP. For more information 
see coquitlam-ultraviolet-fact-sheet-update.pdf 
(metrovancouver.org)

Figure 4: Coquitlam Water Treatment Plant Process Overview

2.3  Transmission System
Metro Vancouver supplies approximately 1 BL of 
drinking water each day, rising to over 1.5 BL in the 
summer, to member jurisdictions through a network 
of 19 pump stations, 27 in-system storage reservoirs, 
eight secondary disinfection facilities, and over 520 
km of transmission water mains ranging from 0.35 to 3 
m in diameter. Thousands of kilometres of additional 
local distribution mains deliver water directly to 
residents and businesses.

Water transmission from the Capilano and Seymour 
sources cross under Burrard Inlet via the First Narrows 
and Second Narrows marine crossings. The Coquitlam 
supply is conveyed south without immediately 

crossing major waterways. From these points, the 
conveyance of water is predominantly in a north-
to-south direction, with interconnecting east-west 
transmission mains and pump stations.

When water demands are relatively low, the 
geography of the region provides, in large part, 
conveyance supported by gravity due to the higher 
elevation of the water treatment plants for much of 
the region. However, when water demand is high 
during the summer months or if portions of the system 
are out of service for construction or maintenance 
work, pumping is required at many locations as gravity 
flow capacity alone is insufficient.

Greater Vancouver Water District | Water Supply System 2024 Annual Update     13

WAT 20250416 E2 Attachment 1

Page 28 of 128



3. WATER QUALITY SAMPLING PROGRAM
Metro Vancouver conducts daily tests on the drinking water. In 2024, Metro Vancouver conducted 169,127 tests on 
the water; the results of which are published in Water Quality Annual Reports available on the Metro Vancouver 
website. The Greater Vancouver Water District 2024 Water Quality Annual Report will be available in late April 
2024. The Water Quality Annual Report summarizes the water quality analysis results for source, treated, and 
distributed water.

The Water Quality Monitoring and Reporting Plan for Metro Vancouver (GVWD) and Member Jurisdictions is 
currently being updated from its 2018 edition and will be completed in early 2025.

Figure 5: Water sampling to test for water quality in Metro Vancouver at Chilco and Alberni Secondary Disinfection Station

4. EVOLVING GUIDELINES
The Guidelines for Canadian Drinking Water Quality are developed by the Federal-Provincial-Territorial 
Committee on Drinking Water and published by Health Canada. BC’s Ministry of Health is responsible for 
adopting these guidelines as water quality objectives, as well as publishing their own BC-specific guidance in the 
Drinking Water Officers’ Guide. As new guidelines are developed and implemented, Metro Vancouver proactively 
reviews the water supply system and ensures that the system is capable of meeting the latest guidelines or 
identifies and plans for treatment systems or other upgrades as required.